
SPECIAL PUBLICATION SJ2009-SP10 
 

FEASIBILITY EVALUATIONS FOR ST. JOHNS RIVER 
MEMBRANE WATER PLANT DEMINERALIZATION 

CONCENTRATE MANAGEMENT 
 
  
 
 

 
 



 



FEASIBILITY EVALUATIONS FOR ST. JOHNS RIVER MEMBRANE WATER 
PLANT DEMINERALIZATION CONCENTRATE MANAGEMENT 

 
 

 
 
 
 
 
 
 
 

FINAL REPORT 
 
 
 
 
 
 
 
 
 
 

St. Johns River Water Management District 
Palatka, Florida 

 
 

2008 
September 

 



 
 



Executive Summary 

EXECUTIVE SUMMARY 
 
The St. Johns River Water Management District (SJRWMD) is working 
closely with public water suppliers within its jurisdiction in developing 
implementable plans for meeting future water supply demands. A 
central theme is the need to develop alternatives to the historical 
[...]
the Sanford location and are not discussed further in this report. 
Appendix E contains the simulation results. Overall, the lowest 
dilutions were generated for the shallow 6-foot channel for the highest 
discharge condition (8 mgd). For the 6-foot channel, the lowest dilution 
generated was about 8 for the worst-case scenario of near stagnant flow 
conditions during winter season. For the worst case, the lowest dilution 
generated for the 12-foot and the 20-foot channels was about 12 and 23, 
respectively, for summer conditions. Again, the horizontal distance limit 
of 2 times the natural depth would reduce the permittable dilution 
somewhat below those values listed above if this portion of the mixing 
zone rule is applied.  
 

 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

77 



Preliminary Mixing Zone Modeling 
 

Table 8. Selected summary of summer and winter season results at DeLand location 

Case Season 

Ambient 
Salinity 
(psu) 

Ambient 
Velocity 

(fps) 
Water 

Depth (ft) 
Concentrate 
Flow (mgd) 

Mixing Zone 

Horizontal 
Distance (ft) Dilution 

1 Summer 1.16 0.0001 6 2 15.7 17.7 
2 Summer 1.16 0.0001 6 4 11.9 17.5 
3 Summer 1.16 0.0001 6 8 8.2 17.2 
4 Summer 1.16 0.0001 12 8 11.9 26.3 
5 Summer 1.16 0.0001 20 8 23.3 54.7 
6 Summer 1.16 0.4 6 2 23.4 13.9 
7 Summer 1.16 0.4 6 4 15.7 15.0 

8 Summer 1.16 0.4 6 8 10.2 15.4 
9 Summer 1.16 0.4 12 8 14.8 20.7 
10 Summer 1.16 0.4 20 8 46.2 39.5 
11 Winter 1.16 0.0001 6 2 15.7 17.7 
12 Winter 1.16 0.0001 6 4 11.9 17.5 
13 Winter 1.16 0.0001 6 8 8.2 17.2 
14 Winter 1.16 0.0001 12 8 17.0 38.9 
15 Winter 1.16 0.0001 20 8 23.8 55.7 
16 Winter 1.16 0.4 6 2 23.4 13.9 
17 Winter 1.16 0.4 6 4 15.7 15.0 
18 Winter 1.16 0.4 6 8 10.2 15.4 
19 Winter 1.16 0.4 12 8 24.8 28.9 
20 Winter 1.16 0.4 20 8 47.0 39.8 

fps = feet per second; ft = feet; mgd = million gallons per day; psu = practical salinity unit 

 
 

 
 

 
Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management   
78 



WTP Mass Balance Analysis 

WTP MASS BALANCE 
To determine the expected change in river loadings resulting from the 
potential demineralization plant(s), hypothetical membrane WTPs were 
evaluated using the information gathered from a treatability study 
(CH2M HILL 2004) and the assembled SJR water quality data. The 
calculated mass balances around each WTP estimated the concentration 
and mass removed from the SJR to supply feedwater to the treatment 
plant and the mass being returned to the SJR in the demineralization 
concentrate stream. Of the four potential AWS locations, no site was 
excluded from consideration as a potential AWS project. However, the 
Taylor Creek Reservoir WTP is currently expected to use more 
traditional treatment technology, while the other three locations (SR 
46/415, Yankee Lake, and DeLand) will require membrane technologies 
to meet potable standards.  

PROPOSED WATER QUALITY CONSTITUENT MASS BALANCE 
SCENARIOS 

Multiple scenarios were evaluated to determine the overall affect of the 
proposed potable water plants and to encompass the probable operating 
conditions of the demineralization system. Mass balances were 
calculated at each potential site using a recovery of 70 and 85 percent, 
where recovery is the percentage of the feedwater that is available for 
use as potable water. Table 9 shows scenarios for membrane WTPs at 
three locations (SR 46/415, Yankee Lake, and DeLand) at 70 and 85 
percent recovery rates and supplemented phosphorus removal of 0 and 
65 percent.  
 
Because the Lower St. Johns River (LSJR [and the whole river in 
general]) is impaired from excess nutrients, SJRWMD wanted to 
evaluate the potential changes to nutrients if the WTPs treatment 
processes were modified slightly to improve the removal of nitrogen (N) 
and/or phosphorus (P). The actual scenarios performed did not include 
additional nitrogen reduction inside the WTP. A separate post-treatment 
phase would be needed to remove dissolved nitrogen (that is, separate 
from the WTP). From a mass balance computational standpoint, this 
extra step could be applied directly to the results. The additional 
phosphorus treatments included in the mass balances calculated, reflect 
a higher phosphorus removal percentage during the pretreatment 
system before the membranes.  

 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

79 



WTP Mass Balance Analysis 

 
Table 9. Scenarios for WTP mass balance scenarios 

Scenario Location 
WTP 

Recovery (%) 
Nitrogen 

Reduction  
Phosphorus 
Treatment 

1 SR-46/415 70 No extra No extra* 
2  85 No extra No extra* 
3  70 Additional Additional** 
4  85 Additional Additional** 
5 Yankee Lake 70 No extra No extra* 
6  85 No extra No extra* 
7  70 Additional Additional** 
8  85 Additional Additional** 
9 DeLand 70 No extra No extra* 

10  85 No extra No extra* 
11  70 Additional Additional** 
12  85 Additional Additional** 

* These scenarios assume a phosphorus removal of 0.0% in the pretreatment system. 
See the Pretreatment Section below for Details 
** These scenarios assume a phosphorus removal of 65% in the pretreatment system. 
See the Pretreatment Section below for Details 

 
Potable WTP Flow Rates 

The desired potable water flow rates for the various WTP projects are 
still under refinement. The current estimates, as provided by SJRWMD, 
are summarized as the rectified values in Table 10. The MFL at SR-44 
(DeLand) allows for a cumulative total of up to 155 mgd being 
withdrawn from the main stem of the SJR. For future modeling 
purposes, the flows may need to be further adjusted downward because 
consumptive use permits will not be allowed to exceed this value. The 
“Adjusted Main Stem Values” in the table identifies the flows that were 
used in this assessment.  
 
Table 10. Assumed potable water demands per potential WTP 
(finished water, mgd) 

Data Source TCR YL SR-46 DeLand Total 

Best Estimate of 
Project Demands 

50 30 50 40 170 

Adjusted Main 
Stem Values 50 30 35 40 155 

All values are average annual daily flow in mgd.  
TCR = Taylor Creek Reservoir Project (under development) 
YL = Yankee Lake WTP Project (under development) 
SR-46 = Potential NE Orange County project location near SR-46/415 
DeLand = Potential project near SR-44 

 
Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management   
80 



WTP Mass Balance Analysis 

The demand values represent the net water removed, so each membrane 
project will withdraw more water than that listed and then return the 
remainder to the river as concentrate. The flows in this evaluation were 
estimated as: 
 

Withdrawal Rate = Potable Demand / WTP Membrane Recovery 

Concentrate Discharge Rate = Withdrawal Rate – Potable Demand 
 

Thus the potable demand flows and WTP recovery rates are particularly 
relevant to the water balance evaluations (net withdrawals) and to 
influencing the concentrate constituent mass balance analyses. Because 
the Taylor Creek Reservoir project does not currently plan to use 
membranes, its flow and constituent masses will be 100 percent 
removed from the river and no recovery estimate is needed. The 
applicable feed, concentrate, and permeate (that is, potable water) flow 
rates are calculated for each mass balance. 
 

Pretreatment 

Figure 35 is a schematic of a typical pretreatment system (high-rate 
clarification with media filtration), RO system, and optional post-WTP 
concentrate nitrogen treatment. The goal of the pretreatment system is 
to produce pretreated water to the membranes to improve the 
performance and service life of the RO system. A pretreatment system is 
optimized to maximize the removal of organics and particulate matter 
as measured by turbidity. The Surface Water Treatment and 
Demineralization (SWTD) study (CH2M HILL 2004) evaluated several 
pretreatment technologies at the conceptual and pilot plant scales. The 
SWTD study found that several suitable pretreatment technologies are 
feasible for the water quality characteristics found in the SJR at Lake 
Monroe. Pretreatment technologies included high-rate clarification 
followed by filtration with either granular media or membrane 
filtration. Direct filtration consisting of the addition of a coagulant, 
followed by cartridge filters, with a microfiltration system also is a 
feasible pretreatment option.  
 

Pretreatment systems require the addition of pH adjusting chemicals, ferric salt-
based coagulant, and chloramines, which are produced by the addition of 

chlorine and ammonia. Other chemicals that may be required, such as a coagulant 
aid, membrane-scale inhibitor, and powdered activated carbon, depend on the 
final design. However, these additional chemicals should not add significant 

levels of concentrations to the WTP mass balance computations.  
 

 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

81 



 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

82 

WTP Mass Balance Analysis 

 

Figure 35. Process schematic for high-rate clarification, reverse osmosis, and optional concentrate treatment processes 

 

 



WTP Mass Balance Analysis 

 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

83 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank. 
 



WTP Mass Balance Analysis 

 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

84 

Providing the worst-case scenario from a concentrate mass loading 
perspective, the maximum dose of ferric sulfate recommended in the 
SWTD study (CH2M HILL 2004) was used to calculate the mass 
balances. The maximum dose required to meet the treatment goals 
would correlate with the maximum concentrations found in the raw 
water quality used in the mass balances. To estimate the RO system 
feedwater characteristics, the water treatment software Water!Pro™1 
was used to determine the pH and alkalinity after the addition of 
coagulation and pH adjustment chemicals. Chemical additions and the 
targeted pH values used as input into Water!Pro™ are shown in Table 
11 and were based on the results of the SWTD study (CH2M HILL 2004). 
Pre-coagulation pH adjustment is made to optimize the coagulation 
process. Iron is less soluble when the pH is between 6.5 and 8.5, so 
adjusting the pre-filtration pH to ~7 will augment the removal of iron 
during filtration. 

 

Table 11. Pretreatment chemical addition and targeted pH characteristics 

 
Parameter/Chemical Addition Value 

Ferric Sulfate Added (mg/L) 289 

Pre-coagulation pH Adjustment (sodium hydroxide 
addition) (mg/L) 90 to 110 

Coagulation Target pH ~4.7 

Pre-filtration pH Adjustment (sodium hydroxide 
addition) (mg/L) 48 to 60 

Pre-filtration Target pH ~7.0 

mg/L = milligrams per liter 
 
The coagulation process in drinking water treatment is focused on the 
removal of organic compounds and pathogens; however, it also has the 
potential to reduce phosphorus concentration in the treated water. At 
phosphorus concentrations exceeding about 1 mg/L the stoichiometric 
molar ratio for the removal of phosphorus using a ferric coagulant is 1:1. 
Because of competing interactions, though, excess iron is needed to 
achieve higher phosphorus removal percentages.  
 

                                  
1 Copyright © 96-01 Schott Software, all rights reserved. Published by ChemSW® , Inc., (707/864-
0845), http://www.chemsw.com 



WTP Mass Balance Analysis 

 
 Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  

85 

Phosphorus removal during the treatment of drinking water typically is 
not monitored. The removal percentages for phosphorus in metal salt 
coagulation of treated wastewater are often reported in publications; 
however, these removal percentages may not be generally applicable to 
conventional drinking water treatment. This is due primarily to the 
wastewater phosphorus concentrations generally being 1 to 2 orders of 
magnitude higher than most drinking WTP source waters. The raw 
water quality data used to calculate the mass balances presented in this 
report range from 0.03 to 0.38 mg/L of phosphorus (unfiltered sample) 
where treated wastewater phosphorus concentrations reportedly can 
range from 7 to 20 mg/L (EPA 1976). Also, at lower phosphorus 
concentrations, the reduction tends to be controlled by the equilibrium 
chemistry associated with the phosphorus, iron, and hydroxyl 
compounds. The solution pH also plays an important role in 
phosphorus solubility. When treating wastewater, the pH is relatively 
neutral and tends to be the optimal pH for the removal of phosphorus 
from most wastewaters. Other factors, such as calcium and alkalinity 
concentrations, may also affect the chemical precipitation of 
phosphorus.  
 
As previously stated, the pretreatment for RO is optimized for the 
removal of organic carbon from the source water and results in a higher 
dose (relative to the stoichiometric molar ratio of Fe:P) of ferric sulfate 
and a lower coagulation pH (4.5 to 5.0) relative to typical wastewater 
treatment. Phosphorus likely will always be removed during the 
pretreatment; however, to ensure analysis of the worst-case scenario, 
removal of phosphorus during pretreatment was assumed to be 
negligible (0 percent) in the “no extra” scenarios shown in Table 12. For 
the mass balance scenarios designated as “additional treatment,” a 
removal percentage of 65 percent was used for orthophosphorus 
removal in the pretreatment system. This removal percentage resulted 
in an RO feed concentration of 0.07 to 0.08 mg/L orthophosphorus. 
CH2M HILL (2004) experience when treating wastewaters with low 
initial phosphorus concentrations indicates that lower orthophosphorus 
values can be achieved using pretreatment. Therefore, a removal of 65 
percent will likely still result in a conservative high return mass balance 
estimate for orthophosphorus in the RO concentrate.  
 
Dissolved inorganic nitrogen species generally are not reduced during 
coagulation, flocculation, sedimentation, and filtration. Organic and 
particulate nitrogen species were not evaluated in the mass balances 
presented in the mass balance evaluation because these species are not 



WTP Mass Balance Analysis 

 
Feasibility Evaluations for SJR Membrane Water Plant Demineralization Concentrate Management  
86 

                                 

typically included in RO evaluations or software. However, much of the 
particulate nitrogen likely would be removed in the pretreatment 
system. Some non-particulate organic nitrogen would also be reduced 
during the pretreatment processes. Limited information is available 
concerning the removal of dissolved organic nitrogen (Westerhoff and 
Mash 2002). The characteristics of dissolved organic nitrogen vary 
significantly between source waters, effecting generalized estimates of 
nitrogen removal difficult. However, the limited research results on 
organic nitrogen removal during coagulation indicate that 25 to 40 
percent of the organic nitrogen could be removed during pretreatment 
(Esparza-sota et al. 2001; Lee and Westerhoff 2006). Note: Non-
purgeable dissolved organic carbon, turbidity, and color reduction in 
the pretreatment process were estimated in accordance with the SWTD 
study (CH2M HILL 2004).  
 
Chlorine and ammonia are added during pretreatment to minimize 
biofouling development on the membranes. The chlorine added will 
react with the ammonia in the raw water to form chloramines. The RO 
membranes can be damaged by free chlorine in the RO feedwater. For 
this reason, excess ammonia is added to develop a 0.1 mg/L (NH3-N) 
concentration of free ammonia, ensuring that all of the chlorine added 
has either reacted with other constituents in the RO feedwater or 